






 

 

 



 

 





 













Mobile 086 600 8360 Email: materialtestcentre@gmail.com  www.mtcinfo.ie  

26th November, 2024 

 

Wallace & Doherty Consulting Engineers,                                   Job No: 1227 

6F Carrakeel Industrial Park, 

Maydown, 

Derry 

BT47 6SZ       Your Ref: 24-2628  

                     

Dear Sirs, 

As requested, please find enclosed the compression test results for the concrete 

samples collected by us on the 25th October, 2024. All samples have been tested under 
the supervision of a qualified Engineer.    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Notes:   

Site Details: Knowhead, Muff, Co. Donegal F93 AY1O 

 

If you have any queries, please do not hesitate to contact us. 

Yours Faithfully,                      

__ ___ 

John Harkin  

BSc CAPM MIEI              

Material Test Centre  

Sample Mark AGE 1 AGE 2 AGE 3 AGE 4 

Condition Good Good Good Good 

Diameter (mm) 102 111 110 110 

Length (mm) 101 102 101 102 

Density 2270 2240 2320 2270 

Method of Capping Sulphur Sulphur Sulphur Sulphur 

Test Date 21/11 21/11 21/11 21/11 

Time in water (Hours) 72 72 72 72 

Test condition Wet Wet Wet Wet 

Max. Load (kN) 142 125 152 147 

Compressive Strength 

(N/mm2) 
17.4 12.9 16.0 15.5 
























